GO-TREATMENT OF FAECAL
SLUDGE AT BIJNOR SEWAGE
TREATMENT PLANT




Co-treatment facility for Bijnor

Detailed Project Report
on
Co-treatment of Faecal Sludge at Bijnor Sewage Treatment Plant

Prepared by
CSE Technical Support Unit (TSU)
For Bijnor Nagar Palika Parishad




Co-treatment facility for Bijnor




Co-treatment facility for Bijnor

Abbreviations

AMRUT
BA
BEA
BOD
BIS
BNPP
CAPEX
CGWB
COD
CPCB
CPHEEO
CSE
CSTF
CuM
DPR
DUDA
EWS
FGD
FSS
FSM
FSSM
Gol
GoUP
KII
Ipcd
MIS
MJS
MLD
MoHUA
MoUD
MSL
MWRRD &GR
NFSSM
NIC
NITI
NMCG
NUSP
oD
OPEX
0SS
Oou
PPE
RSU

Atal Mission for Rejuvenation and Urban Transformation
Bijnor Area

Bijnor Extended Area

Biochemical Oxygen Demand

Bureau of Indian Standard
[...]
5 CSE, 2018. Primary survey data analysis, Delhi: Centre for Science and Environment.

23 |




Co-treatment facility for Bijnor

Table 5: Wastewater and Faecal Sludge generation

503;‘;2“ Parameters | 2010 | 2011 | 2017 2021 2025 2031
DPR Population 95205 N.A 189170
pre]loared Total
or wastewater
Sewerage generation 11.82 23.51
Scheme (MLD)
Population 93297 | 102731 | 209,970 268,816
Total
Wgﬁz‘;‘ﬁ?ﬂr 15.459 | 17.005
BA (draft g (MLD)
CSP)
Faecal Sludge
and Sept_age 8-12
generation
(KLD)*

Hence, it is proposed that the capacity of this pilot co-treatment facility should be kept 20 KLD. The
proposed plant would make sure that all the emptied sludge brought on demand from both BNPP
limits and expansion area gets treated also there will be spare capacity to take care of demand in near
future and also help in piloting scheduled desludging in some wards of the city. To implement
scheduled desludging throughout the city another plant of 24 KLD capacity should be proposed on
the opposite location of the STP so that the distance travelled by each tanker can be reduced.

Table 6: Estimation of faecal sludge and septage generation

BNPP BEA BA BNPP Faecal sludge | BEA
(No. of HH) emptied (No. of HH)
(KLD)
Faecal sludge
emptied
Year (KLD)
2011 | 93297 63079 156376 | 17603 NA 11902 NA
2021 120247 89273 209970 22688 8-12 16844 4-6
2031 | 139695 | 129121 | 268816 | 26358 0 24362 44

24 |



&3

N O\BiInor NS
DN Core City

Bijnor
Rural

’ Rampur
Bakli

. ",

Co-treatment facility for Bijnor

CO-TREATMENT OF FAECAL
SLUDGE AT BIJNOR SEWAGE
TREATMENT PLANT

BIJNOR

Location in
Uttar Pradesh

N X AR
St Taimoorpur Ras iUl
o A
v P-il;fhi
s . /
feldmput Rashidpur: .
Das ‘ DUr!
: — Garhi:
Jhakri e :
Bangar: — = > Rémbur
— Bijnor — karpur 'Bgi(;i
haudpuy ‘Core*City ===—=ihema
Kazi —— 2
——— Fatehpur,
— \c:;;:a'l!),‘ad
l.a'd/?;pura “
Bijnor, ———— ',
Rural = =
¥ /Xshahbazpur
2
Faridpur Khang,
L2 .
Udg

LK
\?/\

=8

2020
1. Total faecal sludge treated through co-treatment facility

at existing STP: 20 KLD.
2. On-demand desludging from core city and Bijnor Ext. Area

2025
1. Scheduled desludging on pilot basis in Bijnor Ext. Area.

2. Expected drop in demand for desludging from core city
due to partfial sewerage connections.

2030

1. FSTP of 24 KLD capacity is commissioned.

2. No demand for desludging from core city due to complete
sewerage connections.

3. Municipal Boundary is extended to cover Bijnor Ext. Area

4. Scheduled desludging from eastern parts for FSTP

5. Scheduled desludging from western parts for co-treatment

6. Total faecal sluge treated: 44 KLD
- 20 KLD in co-treatment facility | 24 KLD in FSTP

=umum Biinor Extension Area Boundary
= ==== Gram Panchayat Boundary
== Bijnor Nagar Palika Boundary
B sTP (with Co-treatment)

—+—+— Railway Line

Roads

mumum Bjiinor Nagar Palika Boundary (2030)

Household Sewerage Connections

/7, Partial

Desludging

Complete

On-demand Desludging (STP)
| scheduled Desludging (STP)
Scheduled Desludging (FSTP)

Proposed FSTP
I"””I Potential FSTP Location

Tite: COMMAND AREA for FAECAL
SLUDGE TREATEMENT FACILITIES: 2020-30

[kms
0 Y e 1 1% 2 2%

(A)

Figure 13: Command area for faecal sludge treatment facilities: 2020-30

25 |



Co-treatment facility for Bijnor

3.3 FSS testing and characteristics of sludge

Although, we get a fair idea of chemical and biological characterization of FSS from already
published texts, research papers worldwide, CSE decided it would be prudent and wise to initiate a
first-of-its-kind India-specific study wherein FSS samples from Bijnor area shall be collected and
analysed. CSE collected samples in Bijnor during January and February 2019 respectively, following
the strict process and protocols. The samples were collected at the discharging point of the de-
sludging vehicle. The information related to the source of the FSS was also recorded. The results from
the tests conducted by CSE on the samples collected from Bijnor is shown in the tables below.

j

Figure 14: FSS sample collection from Bijnor (Source: CSE Laboratory, 2019)

Table 7: FSS characteristics in Bijnor area

SL no. | Sample location TSS COD BOD TKN COD/BOD
1 HCT -B 50328 32600 4280 851 7.62
2 RCR B 25360 20550 1380 862 14.89
8 HMK-B 118648 120100 5430 3080 22.12
4 HWV-B 31398 35900 4630 | 10133 7.75
5 JLP-B 34388 26900 2420 806 11.12
6 KCS-B 1278 1040 870 126 1.20
7 HFU-B 42264 45550 1640 1428 27.77
8 CTR-B 2638 6200 630 210 9.84
9 DHR-B 9766 16200 1258 571 12.88
10 DMR-B 79622 71950 3850 2329 18.69
11 AVI-B 41424 49300 3010 1584 16.38
12 COM-B (Composite Sample) 27594 37900 2690 1282 14.09
Average 38725.67 38682.5 2674 | 1938.5 13.70
For design consideration 40000 45000 3500 1500 12.86

*<2: readily biodegradable effluent;
2 <COD / BOD <4: moderately biodegradable effluent;
COD / BOD> 4: hardly biodegradable effluent.

26 |




Co-treatment facility for Bijnor

COD / BOD*

COD to BOD ratio is the measure of FSS susceptibility to biodegradation: the higher the ratio, the
more refractory matter it contains. The COD to BOD ratio of faecal sludge of all the samples except
one - KCS-B has >4 value which implies that it is largely non-biodegradable. It consists mostly inert
material. In case of Bijnor, the COD to BOD ratio is consistently over 10 which means substantial
stabilization has already been undertaken in the FSS, and it is not really biodegradable. A
compatibility study was done to check whether it is possible to discharge the raw faecal sludge at
influent or not. See Annexure 7 to find the results.

3.4 Design period

According to DPR - Bijnor Sewerage Scheme, the Sewage Treatment Plant design period is
considered for 30 years. The proposed modules can easily cater to FSS collected in BNPP and
expansion area for similar period. As quantity of faecal sludge considered for co-treatment is
calculated based on the actual demand for faecal sludge being emptied within municipal boundary
and in coming years from Bijnor extended area. By 2030 it is forecasted that the demand from
sewered areas will decline to zero and to implement scheduled desludging in the expanded city the
municipality would need another FSTP of 24 KLD in opposite direction, which will reduce the
distance covered per trip by emptying vehicles significantly.

STP design parameters

As per the data provided by UPJN officials, the STP is designed for the following inlet and outlet
parameters, as depicted in Table 8.

Table 8: Design Parameters of Outlet Characteristics of STP

Raw Sewage Inlet concentration Outlet concentration
Characteristics
Average flow 24 MLD
pH 6.5t08.5 6.51t08.5
BOD (5 days @ 20°C) 250 <20 mg/I
Avg. suspended solids 500 <30 mg/I
Chemical Oxygen Demand 450 <250
Faecal Coliform count 1.0 x 107 MPN/100ml | 1000 MPN/100ml

27 |



Co-treatment facility for Bijnor

4 Proposed Co-treatment modules

Currently, effluent from STP is discharged at a BOD concentration that is less than 10 mg/l. And the
proposed co-treatment is using available modules of STP to treat faecal sludge and septage, without
affecting the efficiency of the STP. However, the ultimate design for cotreatment at STP shall
consider the new discharge norm of discharging effluent at <10 mg/I.

4.1 Receiving chamber followed by bar screen and fine screen

Since the faecal sludge and septage shall be discharged from a vacuum tanker, a receiving chamber
with an inlet is required for offloading the faecal sludge to the collection tank. The receiving chamber
should have adequate hydraulic properties to carry the slurry / liquid sludge without deposition and
the screen should be able to separate the floating solids from the sludge.

Design facility:

The inlet (mouth) of the receiving chamber shall be spill proof. The diameter of the mouth shall be 5-
6 inches. The chamber shall have depth of 1 m and length 3 m. A slope of 5% (1:20) (in degrees
2.86) shall be provided towards the bar screen.

Emptying time of one truck of 5000 litres capacity = 5 minutes
Discharge = 1000 Ipm = 0.008 ~ 0.016 m®/s
A). Bar Screen:

A course bar screen made of stainless steel of 316 grade with 20 mm spacing shall be provided at an
angle of 135° to the direction of flow or 45° to the vertical. The screen shall be placed in chamber
after 2m from the inlet. The particular screen be removable and should be placed through casing on
the inner wall.

Dimension of the bar screen

Height=1m

Spacing between bars = 20 mm

Width of the circular bars = 15 mm

No. of bars required (n):

Area available = Height*width of spacing*(n+1)
(2000mm * 300 mm)/ (1000mm * 20mm) = n+1
N+1 (no. of spacing) = 15

N (no. of bars required) = 14

B). Fine screens are typically used to remove material that may create operation and maintenance
problems in downstream processes, particularly in systems that lack primary treatment. Typical
opening sizes for fine screens are 1.5 to 6 mm (0.06 to 0.25 in). For this case, a fine screen of opening
6 mm in size is considered to be installed after coarse screen. This shall be hanged with the hinges
supported by wall of the outlet. This shall be removable. Followed by this an outlet of 6 inches
diameter shall be placed at the bottom of the tank to convey faecal sludge to the next unit which will
be a homogenization tank.

28 |



Co-treatment facility for Bijnor

No. of inlets required in parallel: 2
Additional requirements for O&M
Sprayer:

A tap with sprayer shall be installed next to the receiving chamber to wash the hose pipe of the tanker,
inlet of the chamber and screens. For this, water supply has to be ensured either by drawing water
from the outlet of the STP/final pond or from overhead tank whichever is feasible.

4.2 Homogenization cum stabilization tank

Estimated faecal sludge collection would be 20 KLD for the designed period. A tank of 60 KL
capacity is proposed. The tanks to be installed shall be made up of Reinforced Concrete Cement
(RCC). Faecal sludge emptied by vacuum tankers from various establishments have different
characteristics, so these tanks will store the faecal sludge and septage for 24 — 72 hours and a
homogenized faecal sludge shall be passed to next unit.

Requirements for Co-treatment process (Specifications):
RCC tank volume= 60 KL

Shape: Rectangular

Height=2m

Length=8m

Width = 3.75

Slope: 2 %

Phase — 1: 10 KLD sludge loaded per day for 6 days

The solid concentration of FSS to be discharged on sludge drying bed is 40 kg/cum. Moreover, the
SDB is designed for the solid concentration of 65kg/cum. Thus, TS concentration of FSS for
treatment at SDB is complying with the design of SDB.

The capacity of the homogenization tank is designed based on the hydraulic and loading capacity of
the sludge drying beds.

4.3 Sludge drying beds

Sludge drying beds are one of the simplest and oldest techniques for sludge dewatering. They are
impermeable beds filled with different layers of gravel and sand. Draining pipes are in incorporated in
the bottom of the beds. Sludge is applied in layers on the top of the beds. Drying is achieved by
evaporation and gravity percolation. The effluent (percolate) that is collected in the drainage pipes
shall be treated in aerated lagoons.

This particular unit is already available as designed for STP. Specifications are as follows:
Total no. of drying beds provided = 18 nos.
Size of beds = 20.0m X 18.29m X 0.20m (depth of sludge application)

Total capacity of the sludge drying beds to handle sludge is 73.16 cum

29 |



Co-treatment facility for Bijnor

Requirements for co-treatment process

The size of the beds is quite large as it is designed for handling sludge from UASB reactor. However,
discharging the volume of Faecal Sludge to one bed will be under utilization of the bed. Hence, it is
recommended that faecal Sludge shall be stored for 60 KL and then pumped to drying bed.

Available hydraulic loading depth (HBD): 0.20 m

Available solid loading rate: 5707kg/day * 365 days/ total area
Hence, the SLR= 316 TS Kg/m?year

Concentration of solids loading on the designed sludge drying bed = 65 kg TS/cum
Calculation for co-treatment feasibility

10 KLD sludge is stored in 60 KL capacity homogenization tank
Retention time = 6 days

Once in a 6 days stored sludge will be pumped

1 week (except 1 day) = Total 60 KL shall be pumped to one bed
Drying cycle: 13 days for one bed

Scrapping of dried sludge = 1 day i.e. on 14" day

No. beds required: 3

Bed required on standby: 1

Total beds required: 4

Hydraulic loading depth for 60 KL of FSS: 0.16 m which is in the range of 0.15m to 0.20 m of
designed HLD of the SDB

Concentration of FSS solids loading on the bed= 40 kgTS/cum<65 KgTS/cum; hence can be
discharged onto bed.

4.4  Sludge sump

Faecal sludge stored in the homogenization tank shall pass to the next unit which is sludge sump. This
unit is already there as part of STP unit in a working condition.

Specification is as follows:
Size of the sludge sump: 3.8m Dia X 5.0m SWD + 0.5m FB
Capacity of each pump provided: 25 cum/hr @15m head

As the faecal sludge has already undergone anaerobic digestion in the containment systems (onsite
sanitation system) hence, limited further digestion is expected, yet the faecal sludge will get some
time for digestion in the homogenization tank. The concentration of solids (TS) is 40 kg/cum.

Requirements for Co-treatment

30|



Co-treatment facility for Bijnor

Phase — | (0-2 years): At the initial stage, it is estimated that 8-12 KLD will be delivered to the
homogenization tank for 6 days which shall be pumped to the sludge drying bed that will take around
2 hrs 40 minutes for a pump to discharge the stored sludge from homogenization tank.

Phase — 11 (3 years to 15 years): At the scheduled stage, it is estimated that 20 KLD will be retained in
the tank for 3 days and then pumped to the sludge drying bed. All four beds will be operational at this
stage.

4.5 Filtrate sump

In case of sewage sludge, the leachate from the sludge drying bed is designed to be treated in the
aerated lagoons unit of the STP. The filtrate or leachate produced from the sludge drying beds have
high nutrient composition. Similarly, the leachate from the sludge drying beds which is produced
from FSS, is still not fit to discharge in the environment. Hence, the filtrate should undergo oxidation
treatment in the Aerated lagoons. The compliance check for the treatment of FSS filtrate is calculated,
see Annexure 7.

31|



Co-treatment facility for Bijnor

5 Operation and maintenance

It is essential to regularly operate and maintain the Co-treatment modules for their smooth functioning
and improved life span. It is necessary that all officials / engineers and staff of STP have a copy of the
O&M activities and that they familiarize themselves with the standard operating procedures. The
operator must be familiar with the operating procedures before he starts to operating the co- treatment
facility. It is a must that the operator undergoes a training program dedicated to O&M of STP and
handling Co-treatment facility from the service provider.

5.1 Truck arrival and faecal sludge decanting

The truck arrives at the STP and follows the road leading towards the screening chamber — Decanting
Station. It shall be the responsibility of the respective vacuum tanker operator to connect truck’s
outlet with the screening chamber through hose pipe and discharge the faecal sludge into the
screening chamber. Spillage of FSS at the decanting station should be avoided. A STP operator
should monitor the decanting process and can fine the operator if spillage occurs due to negligence.
The FSS can be received on any day in working hours except any one day of the week which must be
a weekday. “Form 3” of Bijnor FSSM bye-laws: Record of collection, transport & disposal of FSS
should be duly filled and signed by the STP operator before allowing tanker to enter the STP.

5.2 Screening chamber

The screening chamber should be cleaned at the end of the day each day. The solid waste and the grit
deposited and screened at the unit should be removed manually and disposed with trash collected by